

鋼材検査証明書

INSPECTION CERTIFICATE

〒550-0015 大阪市西区南堀江1-12-19(四ツ橋タワービル7階)

中山通商 株式会社(本社)

本社営業部

6月5日

6月5日

合格

規格 JIS G 3112 SD295

規格コード SD295

商社(SUPPLIER) 中山通商 株式会社(本社)
需要家(CUSTOMER) 株式会社アサヒメツシユ産業
発行年月日(DATE) JAN 23 2024 頁: PAGE 1
証明番号(CERTIFICATE No) 124-00193
契約番号(CONTRACT No) 253312D01-002
注文者照合番号(ORDER No)
需要家管理番号(CUSTOMER No)
特記事項(SPECIAL MENTION)

Table with columns for DIMENSIONS, CHARGE No, 製品番号, 数量, 質量, 引張試験, 曲げ試験, CHEMICAL COMPOSITION, and %.

上記の鋼材は、検査の結果、御指定の規格または仕様合格であることを証明します。
WE HEREBY CERTIFY THAT THE STEEL DESCRIBED HEREIN HAS BEEN SATISFACTORILY TESTED AND INSPECTED IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE SPECIFICATION.

《NOTES》
YR:降伏比 Yield Ratio RA:絞り Reduction of Area
CL:標点距離 Gauge Length...
HBW:ブリーネル硬さ Brinell hardness HRB/HRC:ロックウェル硬さ Rockwell hardness
ZN,C:亜鉛付着量 Zn Coating...
RA(2):厚さ方向特性 Specification for through thickness characteristics
Ceq(W):炭素当量(%) = C+Mn/6+Si/24+Ni/40+Cr/5+Mo/4+V/14
PCM:溶接割れ感受性組成(%) = C+Si/30+Mn/20+Cu/20+Ni/60+Cr/20+Mo/15+V/10+5B

株式会社 中山製鋼所 船町工場
NAKAYAMA STEEL WORKS, LTD. Funamachi Works
生産技術部 品質総括室長
HIDEAKI HARAGUCHI

